McElhanney

APPENDIX A

SUMMARY OF RECENT REPORTS



A McElhanney

MCSL File No. 2211 46790-0
CSRD Sanitary Sewer Study
January 17", 2008

SUMMARIES OF PAST STUDIES:

1.

Associated Engineering Report - 1979

Three Overall objectives:

A
B.
C.

Sewage to be kept out of Baynes Sound.
Protect fish and beaches.
Ensure system is economically feasible.

Two concepts, ‘core area’ and the ‘Comox Valley area’ (inclusive of outlying
areas).

°  Option 1 = costs for outlying areas later on = very high.

®  Option 2, outlying areas pay upfront capital costs for components
enlarged to suit, but no O&M costs until these areas actually connect
to the system.

Outfall is 2.5 km long and end is in 60 metres of water.
[...]
hours) were extracted from the sheets. The average of these was taken as the PWWEF. The
year 2008 to date was excluded as it provided only a partial data set. The historic flow
data were used to project future flows to the plant in Activity 3.

Table 2-3 shows the MDF to ADWF ratio for the years 2003 to 2007. The MSR states
that, where the MDF exceeds 2 times the ADWF and the contributory population exceeds

74§ | Dayton & Knight Ltd.
{\Q“\(J CONSULTING ENGINEERS

Page 3 327.3 ©2008



10,000 persons, the discharger must address how reduction of inflow and infiltration
(I&I) can be addressed. The data shows that the plant regularly exceeds this ratio, so I&I
must be addressed when the plant registers under the MSR.

TABLE 2-3
MDF AND ADWF RATIOS

Year ADWE (ML/d) | MDF (ML/d) | MDF:ADWF
2003 113 334 2.9
2004 14.4 30.5 2.1
2005 14.2 28.0 2.0
2006 13.2 30.5 2.3
2007 13.1 36.3 2.8

2.3 BOD and TSS Loads

Plant records from 2003 to 2007 were analysed to determine current plant loading. The
per capita mass loads of BODs and TSS received at the plant from 2003 to 2007 are

summarized in Table 2-4. The per capita values will be used on Activity 3 to project

future loads to the plant.
TABLE 24
PER CAPITA LOADS TO THE CVWPCC
BOD:; (g/capita/day) TSS (g/capita/day)
Year | Population A Maximum A oaraze Maximum
£ Month g Month
2003 30,276 NA NA 112 155
2004 31,497 123 259 138 296
2005 32,769 115 153 123 154
2006 33,976 109 135 119 161
2007 35,228 87 127 96 131
Average 109 169 118 180

Analysis of the data gave the following average values over the period 2003 to 2007 for

the current loads to the facility:

y i | Dayton & Knight Ltd.
dl

({ CONSULTING ENGINEERS
\

~i(

Page 4 327.3 ©2008



o Average TSS influent load: 3,837 kg/d
o Average BOD influent load: 3,610 kg/d
¢ Maximum month TSS influent load: 5,841 kg/d
o Maximum month BOD influent load: 5,559 kg/d

The above average values are used in Section 6 of this report to evaluate the capacity of

the existing plant.
3.0 REGULATORY REQUIREMENTS

Regulatory requirements for wastewater treatment are summarized in this section. More detailed
discussion regarding the evolution of regulatory requirements is provided in a separate
memorandum; these requirements will be applied to the development of wastewater management

options in Activity 3.
3.1 Permit PE-5856

The Permit (Appendix A) requires the discharge from the wastewater treatment plant to

meet the following criteria:

e Maximum discharge rate 18,500 m*/d
e Maximum BOD 45 mg/L
e Maximum TSS 60 mg/L

The CVWPCC is currently working towards registration under the Municipal Sewage
Regulation (MSR). A pre-registration meeting with the Ministry of Environment has been
held and an Environmental Impact Study for the outfall has been initiated. It is planned to
increase the permitted discharge to 46,000 m*/day when registering under the MSR.

ij” | Dayton & Knight Ltd.
.II(] CONSULTING ENGINEERS

Page 5 327.3 ©2008



3.2

Municipal Sewage Regulation

Treatment and discharge of treated wastewater in British Columbia is governed by the
Municipal Sewage Regulation (MSR) under the Environmental Management Act. The
MSR was enacted in 1999. Facilities that had a valid discharge permit when the MSR
was enacted are allowed to continue to operate under that permit. However, if a major
permit amendment is requested (e.g., an increase in maximum day discharge of 20% of
more), the MOE typically requires the permittee to register the discharge under the MSR,
at which time the permit is cancelled. Registration under the MSR requires that an
Environmental Impact Study of the plant discharge and a facility Operating Plan be

prepared.

The effluent criteria for discharges of treated wastewater to open marine waters (based on

the MSR) are summarized in Table 3-1.

Dayton & Knight Ltd.

CONSULTING ENGINEERS
Page 6 327.3 ©2008



TABLE 3-1
MSR EFFLUENT REQUIREMENTS FOR DISCHARGES TO
OPEN MARINE WATERS WITH FLOW >50 m®*/day

: ! : Discharge
Portion of Effluent Being Discharged Standard Parameter
Treatment requirement for daily flows up to Secondary
2.0 times ADWF '
Effluent Quality for daily flows up to 2.0 45 BODs, mg/L
times ADWF ' 45 TSS, mg/L
6.0-9.0 pH
& Disinfection, Coliforms
— Total phosphorus (P), mg/L
— Ortho phosphate as (P), mg/L
4 Ammonia
Interim Treatment requirement for daily Primary
flows greater than 2.0 times ADWF '
Interim Effluent quality for daily flows 130 BODs, mg/L
greater than 2.0 times ADWF ! 130 TSS, mg/L
%3 Disinfection, Coliforms
¢ Ammonia

Treatment and effluent quality requirements are determined by daily flow multiples which require secondary treatment for all flows
up to and equaling 2.0 times the ADWF. As set out in condition 17 to Schedule 1, a liquid waste management plan or specific
study and implemented measures are required if flows exceed 2.0 times ADWF during a storm or equivalent snowmelt event with a
less than 5-year return period. In the interim, if flows exceed 2.0 times ADWF, a lesser standard of treatment may be allowed for
existing discharges, but must not be less than primary. For areas of the province where permafrost or freezing ground conditions
require, in accordance with a practice approved by the local building inspector or equivalent, connection of roof drains to the
sanitary sewer system, a director may, in writing, increase the factor from 2.0 times to a maximum of 3.0 times.

The allowable number of fecal coliform organisms in the effluent is dependent on the use of the receiving water. For discharges to
shellfish bearing waters the number of fecal coliform organisms outside the initial dilution zone must be less than 14/100 mL ("the
median number of fecal coliform organisms in a water sample does not exceed 14/100 mL, with not more than 10% of the samples
exceeding 43/100 mL", from "Canadian Shellfish Sanitation Program, Manual of Operations"). For discharges to recreational use
waters the number of fecal coliform organisms outside the initial dilution zone must be less than 200/100 mL. Where domestic
water extraction occurs within 300 meters of a discharge the median number of fecal coliform organisms must be less than 2.2/100
mL in the effluent with no sample exceeding 14/100 mL. The geometric mean, as determined from the bacteriological results of the
last 5 samples for which analyses have been completed over the last 30 days, must not exceed the coliform limits specified, and for
this purpose, "geometric mean" means the anti-logarithm of a calculation in which the logarithms of a series of numerical measures
are summed and divided by the number of numerical measures.

If required to satisfy section 8 of the MSR

The maximum allowable effluent ammonia concentration at the "end of pipe" must be determined from a back calculation from the
edge of the initial dilution zone. The back calculation must consider the ambient temperature and pH characteristics of the
receiving water and known water quality guidelines.

The MSR sets out design standards for sewage treatment facilities. When discharging to
open marine waters, such facilities must be designed to achieve the effluent quality

standards described in Table 3-1. Environmental Impact Studies (EIS) are required for

Dayton & Knight Ltd.

CONSULTING ENGINEERS
Page 7 327.3 ©2008



facility siting, and reliability categories must be determined based on the results of the

EIS. Three reliability categories are defined in the MSR as follows:

(@)

(b)

©

Category I — Treatment works for reclaimed water or that discharge to waters or land
that could be permanently or unacceptably damaged by effluent that is degraded in
quality for even a few hours (for example, discharges near drinking water sources,
shellfish waters or waters used for contact sports where “shellfish waters” means
water bodies that have or could have sufficient shellfish quantities that recreational
or commercial harvesting would take place or water for which commercial shellfish

leases have been issued);

Category II — Treatment works that discharge to waters or land that would not be
permanently or unacceptably damaged by short term effluent degradation, but would
be damaged by continued (several days) effluent quality degradation (for example

discharges to recreational land and waters); and

Category III — Treatment works not otherwise designated as Category I or II.

Equipment and process reliability criteria for the three categories set out in the MSR are

summarized in Table 3-2.

Dayton & Knight Ltd.

CONSULTING ENGINEERS

Page 8 327.3 ©2008



TABLE 3-2
EQUIPMENT AND PROCESS RELIABILITY CATEGORY
FOR TREATMENT FACILITIES

Reliability Category
1 II I
Gempancat Power Power Power
Treatment System Treatment System Treatment System
Source Source Source
Holding basin Adequate capacity for all flows | Not applicable Not applicable
Degritting Optional No No
Primary Multiple units® Yes Same as Category I | Yes Two minimum Yes
Sedimentation
Trickling filters | Multiple units® Yes Same as Category I | Optional | No backup No
Aeration basins | Multiple units® Yes Same as Category I | Optional | Single unit No
permissible
Blowers or Muttiple units® Yes Same as Category I | Optional | Two minimum® No
mechanical
aerators
Diffusers Multiple sections Same as Category I Same as Category I
Final Multiple units”® Yes Multiple units® Optional | Two minimum® No
sedimentation
Chemical flash Two minimum or Optional | No backup Optional | Same as Category | No
mixer backup® I
Chemical Multiple units” Optional | No backup Optional | Same as Category | No
sedimentation II
Flocculation Two minimum® Optional | No backup Optional | Same as Category | No
II
Effluent filters Two minimum® Yes Same as CategoryI | Yes Same as Category I | Yes
Disinfection Multiple units® Yes Multiple units® Yes Same as Category | No
basins II
Aerobic Two minimum® Yes Same as Category I | Optional | Single unit No
digesters
Anaerobic Two minimum® Yes Same as Category I | Optional | Two Minimum No
| digesters
Facultative Two cells® Two cells Two cells
lagoons
Aerated lagoons | Two cells® Yes Two cells Optional | Two cells No
Package Multiple units® or | Yes Two units or ability | Yes Single unit may be | No
treatment plants | ability to repair to repair single unit permissible
within 48 hours within 48 hours
2 Remaining capacity with largest unit out of service must be for at least 50% of the design maximum flow.
b Remaining capacity with largest unit out of service must be for at least 75% of the design maximum flow.
¢ Remaining capacity with largest unit out of service must be able to achieve design maximum oxygen transfer;
backup unit need not be installed.
. Maximum oxygen transfer capability must not be measurably impaired with largest section out of service.
¢ If only one basin, backup system must be provided with at least 2 mixing devices (one may be installed).
f Effluent filtration is required in conjunction with ground disposal.
(’l Dayton & Knight Ltd.
‘Il( CONSULTING ENGINEERS
= Page 9 327.3 ©2008




4.0

As shown in Table 3-2, the treatment process requirements for several components are the
same for Categories I and II; however, an independent power source (i.e., genset) is required
for all process components in Category II. Other differences are that the redundancy

requirements are greater for final sedimentation and disinfection basins for a Category I

plant than for Category II.

DESCRIPTION OF FACILITIES

Figure 4-1 shows the existing site layout at the CVWPCC, and Figure 4-2 shows a Process Flow

Diagram of the treatment facilities. Below is a summary of each of the major process

components.

4.1

4.2

Headworks

Wastewater enters the facility via an 850 mm diameter pipe from Comox and Courtney,

and a 350 mm diameter pipe from CFB Comox.

The raw wastewater is screened by two automatically raked bar screens. The screens have
bar spacing of 12 mm and are mounted in 1.5 m wide channels. The screens each have a
maximum capacity of 526 L/s and operate in duty/assist configuration, as dictated by
influent flows. Plant staff are considering replacing the existing screens with 6 mm

screens in 2009 to improve removal of trash and debris.

Pre-aeration Grit Tanks

The screened influent flows into three grit removal tanks. The grit tanks have a volume of
81.3 m® each. Each grit tank is integral with a primary sedimentation tank (see below).

Plant staff estimate that 60% of the influent grit is removed in the grit tanks.

Dayton & Knight Ltd.

CONSULTING ENGINEERS
Page 10 327.3 ©2008



4.3

4.4

Primary Sedimentation Tanks

Primary sedimentation is achieved through 3 tanks. The tanks are each 32.65 m long, 6.1
m wide and 3.6 m deep. The primary tanks were originally designed for co-settling of
primary solids and waste activated sludge (WAS); however, the process has been changed

and WAS is now routed to separate mechanical thickeners (see Section 4.8 below).

Primary sludge is drawn off continuously from the bottom of the sedimentation tanks at
low solids concentration and is pumped through a grit removal cyclone. Plant staff
estimate that the remaining 40% of the influent grit load passing the grit tanks is removed

by the cyclones.
Secondary Treatment

Secondary treatment is achieved by a plug flow activated sludge process. There are three
aeration tanks and three secondary clarifiers. In the recent upgrade, the third aeration tank

and secondary clarifier were installed. These units were commissioned in January 2008.

The original two aeration tanks are 1,460 m? each, while the new tank is 1,539 m>. The
total aeration volume is 4459 m>. The average MLVSS in the reactor during 2007 was
2,300 mg/L and the return activated sludge (RAS) recycle rate was approximately 40% of
the plant influent flow rate. Waste activated sludge (WAS) is taken directly from the

aeration tanks, rather than from the secondary clarifier underflow.

The three secondary clarifiers are all 23.17 m diameter.

i

Dayton & Knight Ltd.

CONSULTING ENGINEERS
Page 11 327.3 ©2008



DCURTISS

e

—3\FICURES\327—3 FIGURE 4—1.dwg Tab FIGURE 4-1 08—10~01

327

PLOT: FULL 1:1 HALF 1:2

Dayton & Knight Ltd.

CONSULTING ENGINEERS
DRAWN BY: RB

DWG. No. 327.3

EXISTING PROPERTY LINE

SCRUBBER
BUILDING

EXHAUST
STACK

SLUDGE
DEWATERING
BUILDING

DAF BUILDING TH'C"ZENE

SLUDGE
THICKENE?  BUnoING
1

AERATED | SLUDGE
HOLDING TANKS

1 2

e

HEADWORKS

GRIT BLOWER
BUILDING BUILDING
PRIMARY
CLARIFIERS
BIOREACTORS BIOREACTOR
1 AND 2 3
2 3 40 50 METRES

OPERATIONS BUILDING

|

SECONDARY
CLARIFIER 1

SECONDARY
CLARIFIER 2

SECONDARY
CLARIFIER 3

EFFLUENT
CHAMBER

COMOX VALLEY WATER POLLUTION CONTROL CENTRE
EXISTING SITE LAYOUT

EXISTING PROPERTY LINE

STORAGE
BASIN

~— EFFLUENT PUMPING
STATION

OUTFALL CHAMBER

e

FIGURE 4-1




PLOT: FULL 1:1

BLOWERS

MECHANICAL PREAERATION EFFLUENT STORAGE
BAR SCREEN GRIT TANKS PRIMARY BASIN AND
CLARIFIERS AERATION SCEL%%#:EI)E/}?SY PUMP STATION
INFLUENT =Z/ZZ7_ _ | TANKS g»—
| |
GRIT REMOVAL n
SLUDGE PUMPS OUTFALL
g\[l RAS
WAS
] PUMPS
. T o
THICKENED CENTRIFUGES
THIGKENER SLUDGE r ' DS TO COMPOSTING FACILITY
— ™| HOLDING 'fl_u_@—" . W
TANK
z
w
(6]
LEGEND
— y PS - PRIMARY SLUDGE
J: L == HOLDING J_)] RAS - RETURN ACTIVATED SLUDGE
) TANK WAS - WASTE ACTIVATED SLUDGE
TS - THICKENED SLUDGE
DAF - DISSOLVED AIR FLOTATION
TWAS - THICKENED WASTE ACTIVATED SLUDGE
DS - DEWATERED SLUDGE
CEN - CENTRATE
SEPTAGE CEN .
S

HALF 1:2

i

Dayton & Knight Ltd.

CONSULTING ENGINEERS
DRAWN BY: EP
DWG. No. 327-3

CENTRATE/SEPTAGE

STORAGE

TANK

COMOX VALLEY WATER POLLUTION CONTROL CENTRE
PROCESS FLOW DIAGRAM

FIGURE 4-2




4.5

4.6

4.7

4.8

Effluent Storage Basin and Effluent Pump Station

Overflow from the secondary clarifiers enters a weir box, where it either flows directly to
the outfall or into the effluent storage basin. During the most recent upgrade, an effluent
pump station was installed in the storage basin. The pump station has three pumps, and a
capacity of 60 ML/d to 65 ML/d (Earthtech construction drawings, Secondary Treatment
Expansion Project, May 2007).

Outfall